This medicinal product is subject to additional monitoring. This will allow quick identification
of new safety information. Healthcare professionals are asked to report any suspected adverse
reactions. See section 4.8 for how to report adverse reactions.

Uptravi

lneessll | itration Guide

Starting Treatment With Uptravi

Please read the accompanying patient information leaflet before starting treatment.
Tell your doctor if you experience side effects, as your doctor may recommend that
you change your Uptravi dose. Tell your doctor if you are taking other medications
as your doctor may recommend that you take Uptravi only once daily.
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How should you take Uptravi?

Uptravi is a medicine taken every morning and evening
for the treatment of pulmonary arterial hypertension, also
called PAH.

The starting dose for Uptravi is 200 micrograms
once in the morning and once in the evening.

The first intake of Uptravi should be in the evening.

You should take each dose with a glass of water, preferably
during a meal.



There are 2 phases of treatment with Uptravi:

Titration

In the first several weeks, you will work with your doctor to
find the dose of Uptravi that is right for you. Your doctor may
have you step up from the starting dose to higher doses of
Uptravi. Your doctor may step you down to a lower dose.
This process is called titration. It lets your body gradually
adjust to the medicine.

Maintenance

Once your doctor has found the dose that is right for you, this
will be the dose you take on a regular basis. This is called the
maintenance dose.



How should you step up your dose?

You will start at the 200 microgram dose in the morning and
in the evening and after discussing with your doctor or nurse
step up to the next dose.

The first intake of the increased dose should be in the
evening. Each step usually lasts about 1 week. It could take
several weeks to find the dose that is right for you.

The goal is to reach the dose that is most
appropriate to treat you.
This dose will be your maintenance dose.



Every patient with PAH is different. Not everyone will end
up on the same maintenance dose.

Some patients may have 200 micrograms in the morning and
in the evening as their maintenance dose, while some will
reach the highest dose of 1,600 micrograms in the morning
and in the evening.

Others may reach a maintenance dose somewhere in
between. What is important is that you reach the dose that is
most appropriate to treat you.



t What are the StepS? 200 microgram tablet

Each dosing step lasts about 1 week.

STARTING
DOSE —o0e— 9990
I ; STEP 4
P2 STEP 3 Morning: Four
STEP 1 STE Morning: Three 200 microgram
Morning: Two 200 microgram tablets
Morning: One 200 microgram tablets Evening: Four
200 microgram tablets Evening: Three 200 microgram tablets
tablet Evening: Two 200 microgram tablets | daily dose:
Evening: One 200 microgram tablets (total daily dose 1(2%%’ ally Ose-)
200 microgram tablet ) : , microgram
mierog (total daily dose: 1,200 microgram)
(total daily dose: 800 microgram)

400 microgram)



800 microgram tablet

200 microgram tablet HIGHEST
(Use with steps 5 through 8 to reduce DOSE
the number of tablets needed per dose.) —r‘
—® _l_‘ STEP 8
M | . STEP 6 ST:EP 7 Morning: One
STEP S . Morning: One 800 and four
Morning: One 800 and three 200 microgram
Morning: One 800 and two 200 microgram tablets
800 and one 200 microgram tablets Evening: One
200 microgram tablets Evening: One 800 and four
tablet Evening: One 800 and three 200 microgram
Evening: One 800 and two 200 microgram tablets
800 and one 200 microgram tablets .
200 microgram tablets (total daily dose:
tablet

(total daily dose:
2,000 microgram)

(total daily dose:
2,400 microgram)

(total daily dose:
2,800 microgram)

3,200 microgram)

(Tablets are not actual size.)



When should you step down? v

As with all medicines, you may experience side effects with
Uptravi as you step up to higher doses.

Talk to your doctor or nurse if you have side effects.
There are treatments available that can help relieve them.

The most common side effects (may affect more than 1in 10
people) you may experience while taking Uptravi are:

* Headache ¢ Diarrhoea * Nausea * Vomiting ¢ Jaw pain * Muscle pain

* Leg pain ¢ Joint pain ¢ Facial redness

For a full list of side effects see package leaflet for further information.



If you cannot tolerate the side effects even after your doctor
or nurse has tried to treat them, he or she may recommend
you step down to a lower dose.

If your doctor or nurse tells you to step down to a
lower dose, you should take one less 200 microgram
tablet in the morning and one less in the evening.

You should only step down after speaking with your PAH
doctor or nurse. This stepping-down process will help
you find the dose that is right for you, also called your
maintenance dose.

n



Stepping down START

STEP 1
Each dosing step lasts
about 1 week.

200 microgram tablet _l—

Morning:

One 200 microgram tablet
Evening:

One 200 microgram tablet

(total daily dose:
(Tablets are not actual size.) 400 microgram)
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STEP 2 STEP 3

Increase your
dose about every
week by adding a

200 microgram tablet
to your morning and
evening dose



STEP UP
STEP 4 STEP 5 STEP 6

8
eoour®

The goal is to
reach the highest
dose with side
effects that you
can tolerate

200 microgram tablet

STEP DOWN MAINTENANCE DOSE
BACK TO SINGLE TABLET,
STEP 5 SAME DOSE

1—‘ 2 &

‘ Step down if Begin taking the
side effects single-tablet version

cannot be of your highest
tolerated tolerated dose

800 microgram tablet

(Use with steps 5 through 8 to reduce
the number of tablets needed per dose)
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14
When you move to your maintenance dose

The highest dose that you can tolerate during titration will
become your maintenance dose. Your maintenance dose is
the dose you should continue to take on a regular basis. Your
doctor or nurse can prescribe an equivalent single-tablet
strength for your maintenance dose.

This lets you take just one tablet in the morning and one in
the evening, instead of multiple tablets for each dose.



For example, if your highest tolerated dose during titration
was 1,200 micrograms once in the morning and once in the

evening:
® =@

Highest Maintenance )
tolerated dose dose Morning
Highest Maintenance n
tolerated dose dose Evening

Over time, your doctor or nurse may adjust your
maintenance dose as needed.
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If you forget to take Uptravi

If you miss a dose, take the dose as soon as you remember,
then continue to take your tablets at the usual times. If it is
within 6 hours of when you would normally take your next
dose, you should skip the missed dose and continue to take
your medicine at the usual time.

Do not take a double dose to make up for a forgotten tablet.



If you stop taking Uptravi

Do not stop taking Uptravi unless your doctor or nurse tells
you to. If, for any reason, you stop taking Uptravi for more
than 3 consecutive days (if you missed 6 doses in a row),
contact your PAH doctor or nurse immediately as your dose
may need to be adjusted to avoid side effects.

Your doctor or nurse may have you resume treatment at a
lower dose, gradually increasing to your previous maintenance
dose.
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Titration diary

Please read the instructions in the
package leaflet carefully.

The following diary pages help you
keep track of the number of tablets
you need to take in the morning and
evening during titration.

Use them to write down the number
of tablets you take in the morning
and the evening.

Each step usually lasts about 1 week,
unless your doctor or nurse instructs
you otherwise. If your titration steps

last longer than 1 week there are
additional diary pages to track this.

Use pages 19 to 27 to track the
first weeks of treatment, when
you are using 200 microgram
tablets only (steps 1-4).

. If you have been prescribed
both 200 and 800 microgram
tablets, use pages 28 to 37
(steps 5-8).
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Remember to talk to your PAH doctor or nurse regularly.

Write down your doctor or nurse’s instructions:

Doctor’s office telephone and email:

Pharmacist’s telephone:

Notes:
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Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

WEEK

o Date: Date: Date: Date: Date: Date: Date:

200 O

micrograms

200

micrograms

Evening @ Morning

The first intake of Uptravi should be in the evening



Write down the number of the week of the treatment in the upper left hand corner.

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

o Date: Date: Date: Date: Date: Date: Date:
g
‘T 200
c :
° micrograms
=
g’ 200
‘e micrograms
[}
>
w

The first intake of an increased dose of Uptravi should be in the evening



Write down the number of the week of the treatment in the upper left hand corner.
Every day write down in the boxes below how many tablets you take in the

morning and evening. | spoke with my doctor or nurse on

o Date: Date: Date: Date: Date: Date: Date:

WEEK

200

micrograms

200

micrograms

Evening @ Morning



Write down the number of the week of the treatment in the upper left hand corner.

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

o Date: Date: Date: Date: Date: Date: Date:
g
= 200
3  micrograms
o fe]
=
@ 200
‘e micrograms
[}
>
w

Skip to page 28 if your doctor prescribes 800 microgram tablets



WEEK

Evening @ Morning

Write down the number of the week of the treatment in the upper left hand corner.
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

Date: Date: Date: Date: Date: Date: Date:

200

micrograms

200

micrograms

Skip to page 28 if your doctor prescribes 800 microgram tablets



Write down the number of the week of the treatment in the upper left hand corner.

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

o Date: Date: Date: Date: Date: Date: Date:
g
= 200
3  micrograms
o fe]
=
@ 200
‘e micrograms
[}
>
w

Skip to page 28 if your doctor prescribes 800 microgram tablets



WEEK

Evening @ Morning

Write down the number of the week of the treatment in the upper left hand corner.
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

Date: Date: Date: Date: Date: Date: Date:

200

micrograms

200

micrograms

Skip to page 28 if your doctor prescribes 800 microgram tablets



Write down the number of the week of the treatment in the upper left hand corner.

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on

o Date: Date: Date: Date: Date: Date: Date:
g
= 200
3  micrograms
o fe]
=
@ 200
‘e micrograms
[}
>
w

Skip to page 28 if your doctor prescribes 800 microgram tablets



200 microgram tablet

’ 800 microgram tablet
(Use with steps 5 through 8 to reduce the
number of tablets needed per dose.)

Use the following diary pages if your doctor or nurse
prescribes 800 microgram tablets in addition to your
200 microgram tablets.

On the diary pages, check off that you have taken one
800 microgram tablet every day in the morning and in the

evening with your prescribed number of 200 microgram tablets.
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Remember to talk to your PAH doctor or nurse regularly.

Write down your doctor or nurse’s instructions:

Doctor’s office telephone and email:

Pharmacist’s telephone:

Notes:
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Write down the number of the week of the treatment in the upper left hand corner. 30

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 31

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 32

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 33

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 34

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 35

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 36

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Write down the number of the week of the treatment in the upper left hand corner. 37

WEEK
Every day write down in the boxes below how many tablets you take in the
morning and evening. | spoke with my doctor or nurse on
Date: Date: Date: Date: Date: Date: Date:
200
D micrograms
5
E 2 [ INE ]
(] 800
= micrograms
200
g‘ micrograms
t @
2 800 1 1 1 1
w micrograms



Notes
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Suspected Adverse Drug Reactions (side effects) or medication errors may be reported using the Medicines
Authority ADR reporting form available online at http:/www.medicinesauthority.gov.mt/adrportal and sent
to Pharmacovigilance Section at Post-Licensing Directorate, Medicines Authority, Sir Temi Zammit Buildings,
Malta Life Sciences Park, San Gwann SGN or sent by email to: postlicensing.medicinesauthority@gov.mt

Alternatively, kindly contact directly Mr Nigel Cauchi at A.M. Mangion Ltd, Mangion Building, New Street Off
Valletta Road, Luga LQA 6000, Malta or on phone number 00356 23976333 or email at pv@ammangion.com.

Actelion, a Division of Janssen-Cilag International NV,
represented by Actelion Hellas

56 Eirinis Avenue, Pefki, GR 15121, Athens, Greece
Phone: +302106752500, Fax: +302106752532

CP-112317/PAH/0919/013



